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Package leaflet: Information for the user

Vanguard CCB Plus® 5 mg/160 mg/12.5 mg film-coated tablets

amlodipinefvalsartan/hydrochlorothiazide
Read all of this leaflet carefully before you start taking this medicine because it contains important information for you.

- Keep this leaflet. You may need to read itaﬁam. )
- If you have any further questions, ask your doctor or pharmacist.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of illness are the same as yours.
- Ifyou get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet. See section 4.

What is in this leaflet } -

1. What Vanguard CCB Plus is and what it is used for

2. What you need to know before you take Vanguard CCB Plus
3. How to take Vanguard CCB Plus

4. Possible side effects

5. How to store Vanguard CCB Plus )

6. Contents of the pack and other information

1. What Vanguard CCB Plus is and what it is used for

Vianguard CCB Plus tablets contain three substances called amlodipine, valsartan

and hydrochlorothiazide. All of these substances help to control high blood pressure.

- Amlodipine belongs to a group of substances called “calcium channel blockers”.
Amlodipine stops calcium from moving into the blood vessel wall, which stops
the blood vessels from tightening. o

- Valsartan belongs to a group of substances called “angiotensin-II receptor
antagonists”’. Anﬁlotensm Il'is ﬁroduced by the body and makes the blood
vessels tighten, thus increasing the blood pressure. Valsartan works by blocking
the effect of angiotensin II. ) )

- Hydrochlorothiazide belongs to a group of substances called “thiazide diuretics”.
Hydrochlorothiazide increases urine output, which also lowers blood pressure.
Asla resglt of all three mechanisms, the blood vessels relax and blood pressure

is lowered.

Vianguard CCB Plus is used to treat high blood Eyessure in adult patients whose
blood pressure is already controlled while taking amlodipine, valsartan and
hygrft)chloroth\ande and who may benefit from taking one tablet containing all three
substances.

2. What you need to know before you take Vanguard CCB Plus

Do not take Vanguard CCB Plus ) ‘

- if you are more than 3 months pregnant. (It is also recommended to avoid
Vanguard CCB Plus in earl{pr_egnancy - see Pre%nancy section.)

- if fzou are allergic to amlodipine or to any other calcium channel blockers,
valsartan, hydrochlorothiazide, sulphonamide-derived medicines (medicines
used o treat chest or urinary infections), or any of the other ingredients of this
medicine (listed in section 6).

If you think you may be allergic, do not take Vanguard CCB Plus and talk to
yourdoctor. ‘ ) o i

- f )(pu have liver disease, destruction of the small bile ducts within the liver
(biliary cirrhosis) leading to the build ur of bile in the liver (cholestasis).

- if you'have severe kidney problems or if you are having dialysis.

- if you are unable to produce urine (anuria). )

- if the level of potassium or sodium in Your blood is too low despite treatment to
increase the potassium or sodium levels in %our blood.

- if the level of calcium in your blood is too high despite treatment to reduce the
calcium levels in your blood.

- if you have gout (uric acid crystals in the joints).

- if you have severe low blood pressure (hypotension). o

- if you have narrowing of the aortic valve (aortic stenosis) or cardiogenic shock
(a condition where your heart is unable to suap\y enough blood to the body).

- if you suffer from heart failure after a heart attack. ‘

- if you have diabetes or impaired kidney function and you are treated with a blood
pressure lowering medicine containing aliskiren.

If any of the above applies to you, do not take Vanguard CCB Plus and talk to
your doctor.

Wamings and precautions )

Talk to your doctor or pharmacist before taking Vanguard CCB Plus -~~~

- if you have a low level of potassium or magnesium in your blood (with or without
s{vmptoms suich as muscle weakness, muscle g)asms, abnormal heart rhythm).
if you have a low level of sodium in your blood (with or without symptoms such
as tiredness, confusion, muscle twitching, convulsions). }

- if you have a high level of calcium in your blood (with or without symptoms
f you have a high level of calcium blood (with or without sympto
such as nausea, vomiting, constipation, stomach pain, frequent urination, thirst,
muscle weakness and twitching). ) }

- if you have kidney problems, have had a kidney transplant or if you had been told
that you have a narrowing of your kidney arteries.

- if you have liver problems. ) ) ;

- if you have or have had heart failure or coronary artergdlsease, &amcularly if you
are prescribed the maximum dose of Vanguard CCB Plus (10 mg/320 mg/25

mg).

- if you have experienced a heart attack. Follow your doctor's instructions for the
starting dose carefully. Your doctor may also check your kidney function.

- if your doctor has told You that you have a narrowing of the valves in your heart
(called “aortic or mitral stenosis") or that the thickness of your heart muscle is
abnormally increased (called “obstructive hypertrophic cardiomyopathy”).

- if you suffer from aldosteronism. This is a disease in which the adrenal glands
make too much of the hormone aldosterone If this applies to you, the use of
Vanguard CCB Plus is not recommended.

- if you suffer from a disease called systemic lupus erythematosus (also called
“lupus” or “SLE"). }

- if you have diabetes (high level of sugar in rour blood).

- if you have high levels of cholesterol or trig %cendes inyour blood.

- if you experience skin reactions such as rash after sun exposure. o

- if you had an allergic reaction to ofher high blood pressure medicines or diuretics
(a'type of medicine also known as “water tablets”), especially if you suffer from
asthma and allergies }

- if you have been sick (vomiting or dianhoea). o

- if %ou have experienced swelling, particularly of the face and throat, while takm%
other medicines (including angiotensin converting enzyme inhibitors). If you ge
these symptoms, stop taking Vanguard CCB Plus and contact your doctor straight
away. You should never take Vanguard CCB Plus a%am. )

- if you experience dizziness and/or fainting during freatment with Vanguard CCB
Plus, tell your doctor as soon as possible. )

- if you experience a decrease in vision or eye ﬁam. These could be symptoms
of fluid accumulation in the vascular layer of the e?;e (choroidal effusion) or an
increase of gressure inyour e*e and can happen within hours to a week of takin
Vanguard CCB Plus. This can lead to permanent vision impairment, if not treated.

- if you are taking any of the following medicines used to treat high blood pressure:
- “an ACE inhibitor (for example enalapril, lisinopril, ramipril), in particular if you

have diabetes-related kidney problems.
- aliskien. ) o

- if you have had skin cancer or if you develoE_an. unexpected skin lesion during
the treatment. Treatment with hydrochlorothiazide, particularly long term use
with high doses, may increase the risk of some types of skin andlip cancer (non-
melanoma skin cancer). Protect your skin from sun exposure and UV rays while
taking Vanguard CCB Plus. i .

- If you have had breathing or lung problems (such as swe\lln% or fluid in the
lungs) after taking hydrochlorothiazide in the past. If you develop dyspnoea or
severe shortness of breath after taking amlodipine/valsartanhydrochlorothiazide,
see your doctor immediately.

Your doctor may check your kidney function, blood pressure, and the amount of
electrolytes (e.g. potassium) in your blood at regular intervals.

See also information under the heading “Do not take Vanguard CCB Plus”.
If any of these apply to you, talk to your doctor.

Children and adolescents
The use of Vanguard CCB Plus in children and adolescents under 18 years of age
is not recommended.

Elderly people (a%e 65 years and older)
Vanguard CCB Plus can be used by people aged 65 years and over at the same

dose as for other adults and in the same way as they have already taken the
three substances called amlodipine, valsartan and hydrochlorothiazide. Elderly
ﬁatlents, particularly those takmﬁ the maximum dose of amlodipinefvalsartan/
ydrochlorothiazide, should have their blood pressure checked regularly.

Other medicines and Vanguard CCB Plus )

Tell your doctor or pharmecist if you are taking, have recently taken or m|iht take
any other medicines. Your doctor maxI need to change your dose and/or to take other
precautions. In some cases you may have to stop using one of the medicines. This is
especially important if you are using any of the medicines listed below:

Do not take together with: )

- Iithium (a medicine used totre_atsomet)ﬁpesofdepressmn);_ )

- medicines or substances that increase the amount of potassium in your blood.
These include potassium supplements or salt substitutes containing potassium,
potassium-sparing medicines and heparin; ‘

- ACE inhibitors or aliskiren (see also information under the headings “Do not take
Vanguard CCB Plus" and “Warnings and precautions”).

Caution should be used with: ) - o

- alcohal, sleeping pills and anaesthetics (medicines allowing patients to undergo
surgery and other Brocedures); .

- amantadine (anti-Parkinson therapy, also used to treat or prevent certain illnesses
caused by viruses); - ) )

- anticholinergic agents (medicines used to treat a variefy of disorders such as
gastrointestinal cramE_s, urinary bladder spasm, asthma, motion sickness,
muscular spasms, Parkinson's disease and as an aid to anaesthesial;

- anticonvulsant medicines and mood-stabilising medicines used to treat
epilepsy and bipolar disorder (e.g. carbamazepine, phenobarbital, phenytoin,
fosphenytoin, primidone); ‘ ) }

- cholestyramine, co\estl{)o\ or other resins (substances used mainly to treat high
levels of lipids in the blood); )

- simvastatin (a medicine used to control high cholesterol levels);

- ciclosporin (a medicine used in transplantation to prevent ‘o‘r%an rejection or for
other conditions, e.g: rheumatoid arthritis or atopic dermatitis);

- cyfotoxic medicines (used fo treat cancer), such as methotrexate or
cyclophosphamide; ) -

Igoxin or other digitalis glycosides (medicines used to treat heart problems);

- verapamil, diltiazem (heart medicines); o

- lodine contrast media (agents used for imaging examinations); )

- med;pm)es for the treatment of diabetes (oral agents such as metformin or
insulins);

- medicines for the treatment of gout, such as allogurinol; o

- medicines that may increase blood su§ar levels (beta blockers, diazoxide);

- medicines that may induce “torsades de Fomtes” (irregular heart beat),
such as antiarrhythmics (medicines used to treat heart problems) and some
antipsychotics; o

- medicines that may reduce the amount of sodium in your blood, such as
antidepressants, anfipsychotics, antiepileptics;

- medicines that maf/ reduce the amount of potassium in your blood, such as
diuretics (water tablets), corticosteroids, laxafives, amphotericin or penicillin G;

- medicines to increase blood pressure such as adrenaline or noradrenaline;

- medicines used for HIVAIDS (e.%, ritonavir, indinavir, neffinavir);

- medicines used to treat fungal infections (e.g. ketoconazole, itraconazole);

- medicines used for oesophageal ulceration and inflammation (carbenoxolone);

- medicines used to relieve Ba n or inflammation, especially non-steroidal anti-
inflammatory agents (NSAIDs), including selective cyclooxygenase-2 inhibitors
(Cox-2 inhibitors); ‘ )

- muscle relaxants (medicines to relax the muscles which are used during
operations); ) ‘

- nitroglycerin and other nitrates, or other substances called “vasodilators”;

- other medicines to treat hl%h blood pressure, including methyldopa; )

- rifampicin (used, for example, to treat tuberculosis), erythromycin, clarithromycin
(antibiotics);

- St John's wort; -

- dantrolene (infusion for severe body temperature abnormalities);

- vitamin D and calcium salts.

Vanguard CCB Plus with food, drink and alcohol

Grapefruit and grapefruit Buce should not be consumed by people who are
prescribed Vanguard CCB Plus. This is because grapefruit and grapefruit juice
can lead to an increase in the blood levels of the active substance amlodipine,
which can cause an unpredictable increase in the blood pressure lowering effect
of Vanguard CCB Plus. Talk to your doctor before drinking alcohol. Alcohol may
mz}ke ¥pur blood pressure fall too much and/or increase the possibility of dizziness
or fainting.

Pregnancy and breast-feeding

Pregnancy ) ‘ )

You must tell your doctor if you think you are (or might become) pregnant. Your
doctor will normally advise you to stop taking Vanguard CCB Plus before you
become pregnant or as soon as dvou know you are pregnant and will advise you
to take another medicine instead of Vanguard CCB Plus. Vanguard CCB Plus is
not recommended in early pregnancy and must not be taken when more than 3
months pregnant, as it may cause serious harm to your baby if used after the third
month of pregnancy.

Breast-feeding : )
Tell your doctor if you are breast-feeding or about to start breast-feeding. Amlodipine

has been shown to pass into breast milk in small amounts. Vanéuar CCB Plus is
not recommended for mothers who are breast-feedmg, and your doctor may choose
another treatment for you if you wish to breast-feed, especially if your baby is a
newborn, or was born prematurely.

Ask your doctor or pharmacist for advice before taking any medicine.

Driving and using machines

This medicine may make you feel dizzy, drowsy, nauseous or have a headache. If you
experience these symptoms, do not drive or use tools or machines.

3. How to take Vanguard CCB Plus

Always take this medicine exact]r as your doctor has told you. Check with your
dgctgr if foutare not sure. This will help you get the best results and lower the risk
of side effects.

The usual dose of Vanguard CCB Plus is one tablet per da&. o ‘

- Itis best to take the tablet at the same time each day. Morning is the best time.

- Swallow the tablet whole with a glass of water.

- You can take Vanguard CCB Plus with or without food. Do not take Vanguard CCB
Plus with grapefruit or grapefruit juice.

Def)ending on how you respond to the treatment, your doctor may suggest a higher
or lower dose.

Do not exceed the prescribed dose.

If you take more Van%uard CCB Plus than you should

If you have accidentally taken too many Van%uard CCB Plus tablets, talk to a doctor
immediately. You may require medical attention. ‘

Excess fluid may accumulate in your lungs (pulmonary oedema) causing shortness
of breath that may develop up to 24-48 hours after infake.
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If you forget to take Vanguard CCB Plus - disorder in passing urine 0 poll Sloglse Al b il

Iflou forget to take a dose of this medicine, take it as soon as you rememberand then - increased need to urinate at night

take |th? T(ex%hdose attt|tg|u§u?\tth\me. If ;tt!s alm[?ost t|tmte lIor ygur th\EXtd dose( tyou tShb?u{d - hncreas$dnnumb?r of t\mets offt?]asgmg utnne

simply take the next tablet at the usual time. Do not take a double dose (fwo tablets - discomfort or enlargement of the breasts in men | oo ¢

at once) to make up for a forgotten tablet. - Failn ! P“:.JA ‘Y’o /M}Lﬁ Vi /Ff‘l‘a ° . d, Ol O 0) o lS
- Teeling unwel o -

If you stop taking Vanguard CCB Plus !
Stopping your treatment with Vanguard CCB Plus may cause your disease fo get  ~ Welgftdecrease

worse. Do not stop taking your medicine unless your doctor tells you to. Rare (may affect up to 1 in 1,000 people): ) )

Alwa¥s take this medicine, even if you are feeling well - low level of blood platelets (sometimes with bleeding or bruising underneath the

People who have high blood pressure often do not notice any signs of the problem. skin) .
Many feel normal. ﬁ is very Important that you take this medicine exactly es your - SUgar in the urine
doctor tells {ou to %et the best results and reduce the risk of side effects. PXeep your high level of sugar n the blood

appointments with the doctor even if you are feeling well. !gﬁ%ﬂ:ﬂgﬂé@grﬂ}gﬁeﬂc metabolic state
If you have any further questions on the use of this medicine, ask your doctor or - constipation
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4. Possible side effects - increased sensitivity of skin o sun T of«ﬂ'o-\lulas:‘:

Like all medicines, this medicine can cause side effects, although not everybody E:Jdrﬁg zlflsgr%aetéhes L’:j;:f ;ﬁ;ﬂﬁﬁi_ﬁw

gAest?otrh ::]y combination containing three active substances, side effects associated - ot Mww R

with each indivicual component cannot be excluded. The side effects reForted with Veﬁye’gggﬁ%jx%ce%? afhiel%légﬂoge%geople): b Gwﬁﬁﬁ'ﬁ :

Vanguard CCB Pls oron of s three active substances (ambodipine valsatan and - decrease in blood platelets which may result in unusual brusing or easy bleeding 65T Cleslaas Lol Sligina 1

E*drochlorothlaﬂde) are listed below and may occur with the use of Vanguard CCB
us.

Some side effects can be serious and need immediate medical attention.

(red blood cell damage)
- swelling of the %ums »
abdominal bloafing ('gastrltls)

SV LgaW ze Ol Wlosital 2153 galog guls (g g 325 98 Lo -

Consult a doctor immediately if you experience any of the following serious side - inflammation of the fver (hepatitis) 2659 Ul s gliog 281521 25l f U315 8 511,050 s 51 U3 S5 1] s 51 DUl rassll 2 Aled o0 D el g e 34230 w2151 558
frects after taking this medicine: . . b - Ay5o¥ aol Jols e Bt U] s 08 Vol pamy G 65 5B sl 3Ll slYs ds ) el ks ssts § Sodll § o1kl oda S wslus 3lisyslS srns
Effects ater taKing th ICine: ¥6|\0W|ng0f t.he skin (Jau.nd‘ce) . 2061 dzakl d5oY 5o Bl Jslis S 13] dols duea¥ &l ol lia Swdskel 5l U Ol i3 O " &5 ymhl olshl (o de. Ul omsslel B3ke exis »
Common (may affect up to 1 in 10 people): - liver enzyme increase which may have an effect on some medical tests SRR P e e o “_Qn%‘j us’j‘; L:,W s e #Ew'w :J;‘,
dizziness . . . - !ncreased .mUSCle tension . . I &95Y me sl Joliss ¥ e ) Gt 522591 c:&,a:_..a‘obm"'_, e,m i} ;151,\ oo uw dl aup@‘@;‘-ﬂ .
- low blood pressure (feeling of faintness, light-headedness, sudden loss of - Inflargmatlfn‘ofhtt)lood vessels often with skin rash (Y 151 omy e g 1s0) sl + i 503 5 o pnll Exe s s ] 6935 omeds St G gomzidl o)
CONSCIOUSTES) . (sj?g()srld!rlgy cgmlgining rigiity, tremor andior movement disorders il o) ol a0 § gl S5t 85 1 31 51 2558« 9 i pnbe b PN o Sl ey g
Uncommon (may affect up to 1 in 100 people): i throat thl f t infections (rack or low level of 022bea)1s poaliga) Al dy53Y 5T psrnlisd] e gzl L sl SIS G Sk e esars ) wilssslS sl sty +
! : . ever, sore throat or mouth ulcers, more frequent infections (lack or low level o G il a5 4l sl S o] S5le 5] ot ) s s+
- severely decreased urine output (decreased kidney function) white blood cells) aplsinll o B0l Slaslobl 1) xSl BoLe 51 iz Skl 539 Sl
. . h . . . ("OlblazYy Ol pieadl"s "dJW S G 56 Jgles el s jads ] g% I ) 5L,
Rare (may affect up to 1 in 1,000 people): - pale skin, tiredness, breathlessness, dark-coloured urine (haemlytic anaermia, (oibliosls Sty Bk groieit ey i i ol Lo ol g5 B0) o sefinSanin dons
¢ / ol N Gas aiiiss bgall desYl 205 dae BN OWYI ods blid) dowis
- spontaneous bleeding abnormal b)reakdown of red blood cells either in the blood vessels or elsewhere oo e elal s s sl i "
- irregular heart beat in the body) o ) ) o U ol £ 90l o i) S5 sl Bt ety Skl 1 39 5] danill + s e ] il s 5 masid
- liver disorder - confusion, tiredness, muscle twitching and spasm, rapid breathing e o sbs dolpll g2l o 2 M 0S8 &y9al) Eusnll alshls desihl ool fo\jj\ 8 O5aSois (ol LI 55 A1 6 pll nd LSS ) s g oo o 34l psid

Very rare (may affect up to 1 in 10,000 people): - )

- sudden wheeziness, chest pain, shortness of breath or difficulty breathing
- swelling of eyelids, face orlips » )

- swelling of the tongue and throat which causes great difficulty breathin

- severe skin reactions including intense skin rash, hives, reddening of the skin
over your whole body, severe itching, b||ster|n§, peeling and swelling of the skin,
Stevens-Johnson syndrome, toxic

inflammation of the mucous membranes
epidermal necrolysis) or other allergic reactions
- heart attack

- inflamed pancreas, which may cause severe abdominal and back pain

accompanied with feeling of being very unwell
- v{eﬁkness, bruising, fever and frequent infections
- stiffness

- acute respiratory distress (signs include severe respiratory distress, fever, weakness

and confusion).
Other side effects may include:

Verry common (may affect more than 1 in 10 people):
- fow level of potassium in the blood
- increase of lipids in the blood

Common (may affect up to 1 in 10 people):

- sleepiness

- Falpl_tatlons (awareness of your heart beat)
lushing

- ankle swelling (oedema)

- abdominal pain

- stomach discomfort after meal

- tiredness

- headache

- frequent urination

- high level of uric acid in the blood

- low level of magnesium in the blood

- low level of sodium in the blood

- dizziness, fainting on standing up

- reduced appetite

- nausea and vomiting

- ifchy rash and other types of rash

- inability to achieve or maintain erection

Uncommon (may affect up to 1 in 100 people):
- fast heart beat
- spinning sensation
- vision disorder
- stomach discomfort
- chest pain ) - o
- increase of urea nitrogen, creatinine and uric acid in the blood
- high level of calcium, at or sodium in the blood
- decrease of potassium in the blood
- breath odour
- diarrhoea
- dry mouth
- weight increase
- loss of appetite
- disturbed sense of taste
back pain
- joint swelling }
- muscle cramps/weakness/pain
- pain in extremity
- Inability to either stand or walk in a normal manner
- weakness
- abnormal coordination -
- dizziness on standing up or after exercising
- lack of ener
- sIeeF disturbances
- tingling or numbness
- neuropathy )
- sudden, temporary loss of consciousness
- low blood pressure on standing up
- cough
- breathlessness
- throat initation
- excessive sweating
- ifching } ‘ )
- swe\lmg, reddening and pain along a vein
- skin reddening
- trembling
- mood changes
- aniety
- depression
- Sleeplessness
- taste abnormalities
- fainting
- loss of pain sensation
- visual gisturbances
- visual impairment
- ringing in the ears } ‘ N o
- sneezin runn%no_se caused by inflammation of the lining of the nose (rhinitis)
- altered bowel habits
- mdl%estlon
- hairloss
- itchyskin
- skin discolouration

(hypochloraemic alkalosis) )
severe upper stomach ache (inflammation of the pancreas)

disress, ﬁu[monary oedema, pneumonitis
facial rash, joint pain, muscle disorder, fever (lupus erythematosus)

fever (vasculitis)

skin peeling, fever (toxic epidermal necrolysis)
Not known (frequency cannot be estimated from the available data):

- changes in blood tests for kidney function, increase of potassium in your blood,

low level of red blood cells

abnormal red blood cell test

- low level of a certain type of white blood cell and blood platelet
increase of creatinine In the blood

abnormal liver function test

severely decreased urine output

- inflammation of blood vessels ‘ )
weakness, bruising and frequent infections (aplastic anaemia)

angle-closure glaucoma)
breathlessness

skin peeling, fever (erythema multiforme)

muscle spasm

- fever (pyrexia) » N
blistering skin (sign of a condition called dermatitis bullous)
skin and lip cancer (non-melanoma skin cancer)

Reporting of side effects

If you get any side effects, talk to your doctor or pharmacist. This includes any
possible side effects not listed in this leaflet. By reporting side effects you can help

provide more information on the safety of this medicine.

difficulty breathing with fever, coughing, wheezing, breathlessness (respiratory

inflammation of blood vessels with symptoms such as rash, purplish-red spots,

severe skin disease that causes rash, red skin, blistering of the lips, eyes or mouth,

decrease in vision or pain in your eyes due 1o high pressure (possible signs of
fluid accumulation in the vascular layer of the eye (choroidal effusion) or acute

severely decreased urine output (possible signs of renal disorder or renal failure)
- severe skin disease that causes rash, red skin, blistering of the lips, eyes or mouth,

5. How to store Vanguard CCB Plus
Keep this medicine out of the sight and reach of children.

Do not use this medicine after the einry date which is stated on the carton and blister

after EXP. The expiry date refers to t
Do not store above 30°C.
Store in the original package in order to protect from moisture.

e last day of that month.

Do not use any Vanguard CCB Plus pack that is damaged or shows signs of tampering.

Do not throw away any medicines via wastewater or household waste. Ask your
ﬁharmaust how to throw away medicines you no longer use. These measures will

elp protect the environment.

6. Contents of the pack and other information
What Vanguard CCB Plus contains
Vanguard CCB Plus 5 mg/160 mg/12.5 mg film-coated tablets

The active substances of Vanguard CCB Plus are amlodipine (6.94 mg as amlodipine
besylate), valsartan and hydrochlorothiazide. Each film-coated tablet contains 5
mg amlodipine (6.94 mg as amlodipine besylate), 160 mg valsartan and 12.5 mg

hydrochlorothiazide.

The other ingredients are microciystallme cellulose, crospovidone, magnesium
8422) (polyvinyl alcohol, polyetﬁylene glycol/

stearate and opadry white (Il 85F
macrogol, titanium dioxide (E-171) and talc).

What Vangcuard CCB Plus looks like and contents of the fack
Vanguard CCB Plus 5 mg/160 mg/12.5 mg film-coated
other side.

Vanguard CCB Plus is available in packs containing 28 tablets (7's Blister x 4).
Not all pack sizes may be marketed.

Marketing Authorisation Holder and Manufacturer
Laboratorios Cinfa, S.A. }

Olaz-Chipi, 10. Poligono Industrial Areta

31620 Huarte (Navarra) - Spain

This leaflet was last revised in July 2020.

ablets are biconvex, oblong,
white, film-coated tablefs scored on one side and engraved with code “A1" on the
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This is a Medicament

- Medicament is a product which affects your health and its consumption
contrary to instructions is dangerous for you.

- Follow stnct\¥ the doctor's prescription, the method of use and the
instructions of the pharmacist who sold the medicament.

- Thg do&tor and the pharmacist are the experts in medicines, their benefits
and risks.

- Do not by yourself interrupt the period of treatment prescribed for you.

- Do not repeat the same prescription without consulting your doctor.

- Keep all medicaments out of reach of children.

Council of Arab Health Ministers
Union of Arah Pharmacists

Qcinfa

s g 9w g 3518 plasial iy oy de ) ¥
& 5 sl TuSTie 55 b 15] gl szl bl Chog e il sl 1 Jslis
Aledl BN sals s i il sl s Jsand]

Loy ey @ o0 g 24238 30 oy o o Boliedl slsll de o

1 B0l ploall asmh pss IS G S8l i § 0 Al Usls LY e o

ol g S @ WelS o A gl

2o ol 3 g o S A8 ol 31 g Y Wy sl plebill ey 3 oo g S Jsls S
03yl s o1 U

Ly sosbl ds 2l 3l Y ol ol ST de o el o 5 98 el eyl e e Ly

ol g o g 24 e B} Aoz Ul Ul &

sl el Jails Lasdl 32,k o8 s g g g 3 ol B 3o 8015 de o Sl 18]
b dles ] glies w28

i ssha 8 S ki) 3 Bad s Los (D551 dod3)l) ety § 35131 Bl gl 65155 28
Lelsall sl amy del €A-VE

e g g g S Ul s 18]

15] sbiadl s se AN de ol Joks 3 555 5 g alsizd sl 130 o &6 o Casa 13]
Lislae de  Jglss Y obiel Lodega § I el Uskizd (I e ol J3LS ae 50 0581
L I e ) ggn) (s B § (30 5)

ook g g oo 24l Usls e s 5]
Usls e 53 Y o bl Ba B33 § ol g v o 33 oL 5L el o B ot 28
iy ! s i elsl

Slbl 03 s (e Opmitiaw 52ils 3L, 5r0um9 OB ullés Grusslel Jsts IS5 o pll
oly o Tre B3I

ol g (g (g Sl Sl U @i jme iz Lo Y

LI OV § ey g g g I8 Jslis Y

IS o M1 G ol g o g0 22008 iy Lol gua) yadl B3 el 858 Sl 18]+
(ool pud Sl - Jaml)

51 QU8 T @ S Ols3 Ol s 3o 8l 51 oshel B3l Al 30 Gl S 1]

ST sall e ) Aot B55Y) dualsaldl o dazikl &9oY sl L

A ] 3z pil) elsl 1yl 6 59 SsSU 6o T T«

b s ey G g 5 SJ58 Ui W wluslly Glan elil u |

(gshke ads) wSII § Bl doglhall Ol § Al e guS 20 O G5 S 13] »
(gshheo 255 ) AU § el fall (15 ] o3 g s

SIS sl Ol s S 15) o JISUN G pas 50 (30 Gl S 13) ¢

(I glail) Jsdl 5] s Baadl ©ouds 13] «

Bol3) gell desas o2 plassl wad ehed & papdsall sl porulisdl Ssiwe O I3] *
ol & pspdgall ol psubisdl Glgius

oaisd gel) e sas ob ) g NI wad dlad § psdsall 5l el Ssias OB 15) +
ol & psogall 51 poslisd) Clygie

(dolabl ¢ sl e Slysh) el blas CaS 3]

Ul ks @ aas sl ge S CS 18]

Lois G 1) &eld Aok BloW Lo jo4 5l (b ys¥ 0l ) ploo § Tad Gl S 18]+
pud) L p ) 52 &3 OlaS Jlay] o 538 5 N 05y

Auels ol Dlo ds BN G 9 o s S 3] +

stz pl adl paisee elay gllsds JSUI sl s & I3bis! sl g Sedl 356 Llaae S 13) *
oSV B5ls e

el alg s 3 g (9w 24298 5l 36 il OV s S ele il 13]

SlblasYy O o]

oy g g g 308 Uss U3 Jowall sl el ] Suss

b Je T ssab Al @) Laisua pull § pssusithl o posalisd Sstan O 15] *
(215l 354 pas Dlo & ol (il Sl o plaD) pus g (M) Gloiss «Masll

NI Slez Y st e Bl ysab Dl §) Ladsua pull § papdsall g O 13]
(2] 154 pas Do § ol OledksVg sl s s

s oy o Alg Lt i din 2l soas o §) ni o ehad § pogead S S2an OIS 18] *
(2] ssab pas dlo § ol OMaslly Bl Yy b ibaslly o Sabl Jslly Baslly

& Tt G il @yl 5l LS 2015 dasd ot 51 ( ISV O3 e s S 18] +
ISU1 ool )

ASU G ¥ o U5 S I3 -

O e ST ol 18] dol (2l Ob I o 5T il § 9l (e s S I3 -
(b 1O fpala T fomdo V) by g o oo 34236

oAy 43 diliny JoY) de oy dold) ol Ol 51 dl8 dofly LB (e Cuvol 13] #

IS sl Lol el

ST ploall Bhas” puls G o) il Slaloo § Bhan Dlas il cleub &5s115] «

o Al SliaS SN 32l 48 35 0 59 sV b e JlsS S 18]+
ok g (g g 302l plasly uadh Y e Il 92 1 OIS 13] (35 0Y)

" el Ll e BI) &5laenll dualocdl A5 (3o s B5j2bl (b1 o Gls5 S 13]
USLE" jlazs! sl "asi)

(p) & Sl tune 13 5) @ Sl 56 Llas S 13] #

P S pdend] 336 51 U S Syt gl Glaas S 13) +

coadld b sl dsy gl geihall e ey SULES (o Gl CaS 13)

&9oY e £ 53) Usdl OIs 5l (g 5 pll i ¥l &gl olod guckios Jolizy Carol 13] ¢
el 51 Llas S 13] dols ("l ol 31" b lal o

(Jlgea] 723 sleedl ymis S 3]+

W3 & L) 65 dosl st L3l (3lodls 4ol & Aolors st s Casol 23 S 13] +
(g 0 J23l8 Usls e Bz (5l Y ok elde O b 13] (G 9uM Jgerk) 331 Ollae
e by g oo g0 24290 Ui W s 8 o Sy ol s g 0

0Sas G890 18 ik B by g g oo Sl M DS o2l 515 Slgulls ol 18] ¢

Ll Jos J5Lad) 617 Lol ol ¥l o (3555 08 . cxmll 3 b1 o1 o3 3 Cim s & = I3 =
Jsls (0 bl J) Ol UM A5 Eoutomy B9 cpl) Jaieds s Y 51 (G s 1) yeeld Gle o)l
e pae Jlo § 3l ISy padl dule 183 ] S @03 983 ouly g v g Sl

@i b pall ad ¥ W &Yl i S 13)

18] dols (a5l eda g 5l oo VBT 1020) (s sueS) Jsonk 23530 Jasto clss o
Sl 56 i o AISUN § ¥k 3 G5 S

2l (655 98 el ol Dyl ST Blod b & g5 13 T el Gl g bS e ol 3]+
BloY s 835 J dlle Slo s sl bl o g Dol wildssiSsyns Bole
sadd) (3l (Il Blooms 63 (Gebl 18 sl Ol ) olaills wlenll Ol e gl sy
ol g g g 3 e plasiil L8] mmaiidl Bod dx2Y (a5

Jsks amy (35)) & Blsew f $las] i) 81 ol puitdl § USUie o il 3] #
Il sy i) § Wt § 5 ] § drgmary Cunol 13] gl § W35l yae
sl e b itald ¢ 4333 0)5iS 53 / O JeudS 7 Gy shol

e e ol § (pomlisdl Uie) OladgiSIYI duaSs pull baieog KU il el gty 8
dalazie die) OIS

oy g oo oo 35 ol5 Usliss V' Olsis o 859l Olashedl Ll L)
sl il Ll OVl (0 T e Sl 13

Oshal bl JUbY
Tole VA 053 pal bl JEbY U3 o el @ (go (g 932308 plaseialy puad ¥

(356 Lole 10) gl LS

L 8905kl &5 2l ity by (oo g 3425 Il T8 Tals 10 o § ot S
O il a0 sLo NN S5kl Umally d ro 15)5k5 03 oY T s iy lall iy 0,5
7 oposlel o 58U de 2l O3l 53 ol (! HUS (2 M e ez inrslS nyaglly
splitie JSiy pul bakd gasd w3lsyslS o £ OB




